Before using, be sure to read this written explanation. Also please put it in a safe place, so that you can read it when necessary.

02

### Common cold medicine

#### Designated Class 2 OTC Medicine

Works well on colds with severe coughing and phlegm

# Lulu Attack @CX

Characteristics of Lulu Attack@CX

Common cold medicine that exhibits an excellent effect on colds with stubborn coughs and phlegm buildup through a combination of 9 active ingredients including dihydrocodeine phosphate, noscapine, dl-methylephedrine hydrochloride, L-carbocisteine, and others.

- 1. Exhibits an excellent effect on stubborn coughs through two antitussive ingredients -dihydrocodeine phosphate and noscapine -- that work on the cough center.
- 2. Relieves stubborn coughs by expanding your bronchial tube, making it easier to breathe, through use of dl-methylephedrine hydrochloride.
- 3. Makes it easier to get rid of phlegm caught in your throat, one of the causes of coughs, by normalizing the mucous membrane through the expectorant ingredients in L-carbocisteine.
- 4. Exhibits an excellent effect on allergic symptoms of a cold (runny nose, stuffy nose) with dchlorpheniramine maleate and by easing sore throat and fever through the anti-inflammatory ingredients in ibuprofen.
- 5. Easy-to-carry with PTP packaging.

## **Precautions**

## X Things to avoid

(If you fail to follow these precautions, your present symptoms may worsen, or side effects/accidents may occur more readily.)

- 1. This product should not be used by the following persons:
- (1) Persons who have had allergic symptoms to this product or its ingredients.
- (2) Persons who have developed asthma after taking this product, other cold medicines, or antipyretic analgesics.
- (3) Children younger than 15.
- (4) Expectant women within 12 weeks of delivery date.
- 2. Do not use any of the following medicines while taking this product: Other cold medicines, antipyretics, analgesics, sedatives, antitussives, expectorants, oral medicines containing antihistamine (oral medicines for rhinitis, motion sickness medicines, antiallergic medicines, or such)
- 3. Do not drive vehicles or operate machines after taking this product (Sleepiness or such may occur).
- 4. Women who are breastfeeding should not take this product or should avoid breastfeeding if take it.
- 5. Do not drink alcohol before or after taking this product.
- 6. Do not take this product for more than 5 days.

## NA C

#### Things to consult

1. The following persons should consult a doctor, pharmacist, or registered seller before use: (1) Persons who are treated by a doctor or dentist.

- (1) Persons who are frequed by a doctor of deflist. (2) Women who are pregnant or considered to be pregnant.
- (3) Elderly people.
- (4) Persons who have had allergic symptoms with medicines or such.
- (5) Persons who have the following symptoms: High fever, dysuria
- (6) Persons who have been diagnosed with the following conditions:
- Thyroid functional disorder, diabetes, heart disease, hypertension, liver disease, kidney disease, glaucoma, systemic lupus erythematosus, mixed connective tissue disease, respiratory functional disorder, obstructive sleep apnea syndrome, obesity
- (7) Persons who experienced any of the following diseases: gastric/duodenal ulcer, ulcerative colitis, Crohn's disease

2. If the following symptoms are observed after taking this drug, these may be adverse reactions, so stop taking the medicine immediately and bring these instructions to a consultation with your doctor or pharmacist or registered seller.

Related Part	Symptoms			
Skin	Rash/redness, itching, bruised			
Digestive organs	Nausea/vomiting, loss of appetite, feeling of discomfort in the stomach, stomachache, stomatitis, heartburn, stomach heaviness, gastrointestinal bleeding, abdominal pain, diarrhea, bloody stool			
Neuropsychiatric system	Dizziness			
Cardiovascular system	Palpitations			
Respiratory system	Shortness of breath			
Urinary system	Dysuria			
Other	Blurred vision, ear ringing, oedema, nose bleeds, bleeding of the gums, difficulty in stopping bleeding, bleeding, back pain, excessive temperature decrease, general malaise			
In rare cases, the following se with your doctor.	vere symptoms may occur. If they do occur, immediately consult			
Name of Symptom	Symptoms			
Shock (anaphylaxis)	Symptoms, such as itching of skin, urticaria, hoarseness, sneezing, itchy throat, breathing difficulties, palpitations, and clouding of consciousness may occur immediately after taking this drug.			
Oculomucocutaneous syndro (Stevens-Johnson syndrome Toxic epidermal necrolysis				
Hepatic function failure	Symptoms, such as fever, itching, rash, jaundice (yellowing of skin and white of eyes), brown urine, general malaise, loss of appetite, etc. may occur.			
Kidney disorders	Symptoms, such as fever, rash, reduced urinary volume, general oedema, general malaise, arthralgia (painful joints) and diarrhea, etc. may occur.			
Aseptic meningitis	Symptoms, such as severe headache with a tight sensation along the neck, fever and feeling nausea/vomiting, etc. may occur. (These symptoms are frequently reported particularly in patients under treatment for systemic lupus erythematosus or mixed connective tissue disease.)			
Interstitial pneumonia	Shortness and/or difficulties of breath when going upstairs or overwork, sudden dry cough and/or fever and its continuance.			
Asthma	Wheezing or hissing when breathing, and difficulty breathing, etc. may occur.			
Aplastic anemia	Symptoms, such as bruises, nose bleeds, bleeding gums, fever, pale appearance of skin and mucosa, fatigue, palpitations, shortness of breath, becoming dizzy from feeling sick and blood in the urine, etc. may occur.			
Agranulocytosis	Symptoms, such as acute high fever, chills, and sore throat, etc. may occur.			
Hypoventilation	Symptoms, such as shortness of breath and breathing difficulties, etc. may occur.			

- 3. The following symptoms may be observed after taking this drug. If these symptoms persist or worsen, discontinue the use of this drug, and bring these instructions to a consultation with your doctor or pharmacist or registered seller. Constipation, dry mouth, drowsiness
- 4. If you have taken the medicine 5-6 times with no sign of symptoms abating, stop taking the medicine immediately and bring these instructions to a consultation with your doctor or pharmacist or registered seller.

(Particularly when fever lasts more than 3 days or the fever recurred.)

### Indications

Relief of various symptoms of a common cold (cough, phlegm, sore throat, runny nose, stuffy nose, fever, chills, sneezing, headache, joint pain, muscle pain).

## Dosage and Administration

#### Take the following amount with cold or warm water.

Age	Amount per dose	Daily dose
Adults (15 years or over)	2 tablets	3 times Take within 30 minutes after a meal if possible.
Under 15 years	Do not use.	

#### <Precautions related to Dosage and Administration>

- (1) Follow the Dosage and Administration strictly.
- (2) How to take out the tablets:

As shown in the diagram, use your finger to push the PTP sheet that contains the tablet. Take off the aluminum foil on the back and ingest the tablet. (If you mistakenly take the tablet with the wrapping on it, it could puncture the mucous membrane of the esophagus and lead to other unknown consequences.)



## Ingredients and Quantities

This product is a white film coated tablet. 6 tablets contain the following ingredients.

Ingredient	Quantity	Function	
Ibuprofen	450 mg	Reduces fever, relieves sore throat by working on [prostaglandins] that cause inflammation and pain.	
Dihydrocodeine phosphate	24 mg	Works on the cough center to relieve coughs.	
Noscapine	48 mg		
dl-methylephedrine hydrochloride	60 mg	Expands the bronchial tubes, relieves coughs.	
L-carbocisteine	750 mg	Makes it easier to get rid of phlegm, one of the causes of coughs, by clearing the airways in the mucous membrane.	
Glycyrrhizic acid	39 mg	Eases inflammation of the mucous membranes in the nose and throat.	
d-chlorpheniramine maleate	3.5 mg	Suppresses allergic symptoms of a cold (runny nose, nasal congestion etc.).	
Anhydrous caffeine	75 mg	Eases headaches.	
Benfotiamine (Vitamin B₁ derivative)	25 mg	Promotes recovery of physical strength depleted by a cold.	

Additives: D-mannitol, cellulose, polyoxyethylene hydrogenated castor oil, croscarmellose sodium, hypromellose, hydroxypropyl cellulose, talc, silicic anhydride, polyvinyl alcohol (partial Saponified product), triethyl citrate, titanium oxide, carnauba wax

## Storage and Handling Precautions

- (1) Store in a cool place with little humidity and out of direct sunlight.
- (2) Store out of reach of children.
- (3) Do not put in a different container. (It can lead to misuse or lowering of quality.)
- (4) Do not use the product after the indicated expiration date. Also, after opening the foil pouch, use the product within 12 months.
- (5) Write the date the foil pouch was opened in the "Date Opened" field on the box.

If you have any questions about this product, please contact the store where you purchased it or at the following address:

**Customer Relations Office** 

#### Daiichi Sankyo Healthcare Co., Ltd.

3-14-10, Nihonbashi, Chuo-ku, Tokyo, Japan zip/postal code 103-8234 TEL: 0120-337-336 Reception Hours: 9:00 am -5:00 pm (closed Saturday, Sunday, and holidays)

Please check www.lulu.jp for more information about Lulu.

02®Registered Trademarks



Manufacturer and seller Daiichi Sankyo Healthcare Co., Ltd. 3-14-10, Nihonbashi, Chuo-ku, Tokyo, Japan

https://www.daiichisankyo-hc.co.jp/